Wl H ¢ 2l(Membrane Journal)
Vol.11, No.4, December, 2001, 152-160

Acrylic H=2 HH2| ¥ UF/RO3H XHE

pl

(2001 7¢ 239 A4, 2001 109 19¢ A=)
Pretreatment of Acrylic Wastewater and Application of UF/RO Processes

Kwang-Hyun Lee

Dept. of Chemical Engineering, Dongeui University, Pusan 614-714, Korea
(Received July 23, 2001, Accepted October 19, 2001)

o% 12 &I ol
o fo me >

1EoR felelzt ste] BE2vt 143 dolxm Qom, o
= 1% AR Ae5E 2892 skl UFROFH 288 2
2] o)gtz MALL o & 99t

Abstract : The pretreatment for COD removal of acrylic wastewater and separation characteristics of
ultrafiltration hollow fiber type module and reverse osmosis spiral wound type module with the variation
of applied pressure and temperature were discussed. The optimum washing time of membranes was
decided with long term operation and the degree of fouling was discussed with operating time. Permeate
flux was decreased rapidly at 14 hrs and that of reverse osmosis membrane was indicated similarly. CaO
and sand filter for the first step, neutralization process with treated acrylic wastewater as the second
step, UF/RO processes were used as final step. It was shown that COD and TDS were below allowable
discharge value with the resuit.

Kevwords - acrylic wastewater, COD removal, UF, RO

1.4 = % A7 4 ot ZRdA 2 Feyel AXD 9l
ohoER, BARRe] me FA8G A 4%
g2 Qe 4ue FAshm, SPMBI ARTE ARE 2@Rde) MEHT NS BATe] Fkslol
o glolHE sy 43 ARl Sttt B 99 09 AN Bond nEAYE
Ad q0de) ol F AANY, ATEN ABSFF F BN, AuH 2P ANEL Ik 2EAY 34
og el £87F B8 SUERCY, B ¥F & FoA 1T A slend agdelr A5 wE o
UE A% FAAe e 840 8 ¥ & Hanet, FERAE AR A5 A%
S Sela Yok olud wANA 29 B $¢ 9 ge) 7% 27T gleH1 2]
DEADE FARYRA B oY T 428 F Se el Mg, nEA A 195090 T

vlon $44FE Arstes AzEHAG o)F HA

T2 4 %} (e-mail : khlee@dongeui.ac.kr)



Acrylic #59] A3z 2 UF/ROEH ] A& 153

AL aRx A7, dag nBA A5, A-F 29

R 45T o kA L F7HA nEA A
A4 g 7hge dig 7le sfge] o]FolA 1
2 8 dAEE A4 Aie o Betn
gsiAn glov, Hetge ofadAFY AH F7t
2 ol ge] o] FUFEA Qlth

WAoo AREE ARFAL UAN fX8t 9l
on o] AFTHY A TA HE H5vt ofad
AZFHA/CEAANA o #Heoth 2 g
AgE A3 oladd g oed Hee &F
B HAFRA, ofaEd ol AR S Hl&o]l oF
28%% A F Jo34]. CODSF BOD7F &1 Al
oto] sl glo] WEAA HA4E vlH)h
olag H4E DMA(dimethyl amine)®] /2 743
obx & o, o] DMA(dimethy lamine)7} 0.6ppm®]
o FREHE gr)eds doitk

ofadH,E Az s

and

Fslns @9
I} FEAE R AT UdE wsd A3 HE8Y
i otk AAHY FHL ol Este Hed EHES
AR A7 Folof Fejuel Eo] Tt =
& CODe AAE HAsiAE @Yol 3 AT
AR EE HFEF WEALVIEE FHANVIA X
sz, spshd dAe] % o] E ol &3 HA

el g a9 584

Reojtt. mejelrl= g=ol gz MdEe Fot
£ FWAN BRHES AASE ﬂ Hgol o4
o FEFFoA AAHRE oo zo] HA7} EJJr
Hog olgHAE ¥tk TieA l AHEE =
Az dzkES Fgste g Fda¥e 27}"]71
' e Aedstn, g2 7U1EH fr18d Hole
o] A= HaS0uE Adeiste] Abg-shaict

® Age ofzdUAFE Fay dAg ¢ ot
o] CODg& W51, Agd oladdsE dods
gt ARFE moll A getel AE-tHY 2R
e BHEAdS nFskdrh =3 *5’“4 Ge] HAsg
A5 Q g e 24

ofy
>,
N
o
43 o

.
juiea
1o,
2
o
ol
r-rlo
>~
o !
482
M

guizog utig FAAAN LAs= o7 Ay
EgZgd2(Permeate flux, Ju)t AEd3A48 =29
(Resistance—-in—series modeD)[7]°] &3&)|A t}&1 2
o] ¥ 4 Urh

l Variations of

_,/———\\ pressure &
Coagulant /——'—\ temperature in
Feed Tank)—| ultrafiltration |77}

}

pressure

Measuring
Sand

filter Recyeled Reservoir volume rate
= & sampling

l l Variations of Iy

pressure & ¥

. temperatore in [ m)

Neutralization reverse esmosis \/

process

Fig. 1. Schematic diagram of pretreatment and
membrane separationsystem.

_ 4P
=R FR+R, D

7NN, gPE W% J”ﬁf‘}(”lMP Transmembrane
pressure), R, DAAe 2/4AE R AAZ
g A RE esldl o# Agelth £5%
gute] F9ol= Rp9F R EA8A &

omz 2o g} o] vepd $ 9k

=4 @)

I, A(1)S o] 83ty Ry+Reoll thal Astd 2(3)
2 2

&+&=%§—&1 3)

A@e olgdto] T¥ RyeRake Al disiel
EA T, of3z7lol Azl datel 2 gro] 134
ox Frbee Faeld AR ANdE T
0RO A8 gre] Ry7h Btk olRA TR RS
RyRiel A 73 4170 sl e Rgs 78 &
it

f

3. Mgy U g

UAlel ZAjshs A
et AR Rz
AA 4 Hegs An
AaEs BA AHgste] 7 HegdEy AL
wle] gid dgS ek B Al A
& Fig. 13 2o

3.1. &=ty FA2| & zefointai|
otzZd Yo £ CODR 93 %

Az Hgarlee We ol FEE CODE HaAl

7] gel AAFH(Ca0-3A-F-Refdh) e =Y

o
N
oft
ol
2

Membrane J. Vol. 11, No. 4, 2001



154

£0l:3cm, 228 37]:1.18um0| &

@1.
2A

E0l:9em, 22 AJI; 1.18m

1 00 :10cm, 2 21 =3 J1: 850/m

(3) 3
4.

(5) 5.1 01:20m, 22 3911250

5 01:10cm, D e A D\ 425m

BHE gye AT 508
(6) 6. 501:3cm, 2 A 27N: 4250

A 4

Fig. 2. Schematic diagram of sand filter system.

At AT AAME oladuse SRR CaOF
AH& ST okadHA S CaOF FUstel &% A
A7, st AR st R agAlel Fst
ek CaO $HTAA % Agee L2 dpH
12)& JEtiER HSOE Abgste ST &
A+E o3 AZA ZHE AHEeslen, mdo
o] &35 FdA717] A8l F Aleld RS ¥
o R #4AE Fig. 291 Hepiich

:i

iQ

ol

3.2. st2jojnt Y AME Z2E set
B AT gield #Hed F9dn
Tech®l GUF 30500]9, 94%F &2 (
11-50¢]t}. o] BE2] 542 Table 1¢

2 T

=R =Ne]

fah =) vy )PUIE)
(F)A ?\5}4 RO
e,

che) g ol S
%

e}

=
5

Legend : 1. Pretreatment wastewater 2. Feed Tank

3. Pump 4. Gate valve 5. Pressure guage 6. UF

module 7. T-type unit 8 10. 14. Bypass valve 9.

Flower meter 11. Filter housing 12. Controller 13.

RO module 15. Sampling collection 16. Reservoir

Fig. 3. Schematic diagram of membrane separation
system.

FAE RET 9AF UHly BREA AL F
T 22(15T, 25T, BHT)E dAIA FAAF)
] $15-¢9 MONO-TECHA} refrigerated bath
circulator (MRC-3031D)E AR&-3kich UFerel <t
o ol dgstA g F RO A &<t
3, 4, 5, 6 kgy/em®?] 447@ A7 HA A
et oju RO 8-S WsA7H UF
o:getede]] w3k o 3o 9\)\3‘:; o] <38Fo- wuj

As7] Astel AFEE AT FFRY ¥EE

N

49 g g
fo mlo go o

AR A FAs7] ¢kl UF/ROZAY RE R34
ot HANL feed tankZ #FAZTE 459 FE
WalE 16~49%9 AW E dAsHCh UF/RO
FA M gste APEALS Table 20 et oM
UF/RO$ 4% Fig. 3¢ WehASlch

AAZE A&(ong-term) A BN e Fo e wa

T FAsel WHE e el 5O dRL
oA UFdre] HE9tEs 16 kg;/cmi o}j_' RO
oA H4qiEe 4 k f/cmzoi AgaA 1

3 2647 Fb) B BYAE 24700] B

b’
w
=
il

Table 1. Specifications of ultrafiltration & reverse osmosis membrane

Model Area of membrane Membrane material Type MWCO
UF GUF 3050 29m’ Polysulfcne Hollow fiber 50,000
RO RO 11-50 0.6m” Polyamide Spiral wound

Table 2. Experimental
membrane module

conditions for ultrafiltration hollow fiber &

reverse osmosis spiral-wound

Item Unit Value
UF 9 1.6, 20, 24, 2.8
Pressure Kgf/cm
RO 3,45 6
Temperature T 15C, 25%¢, 35T

e, A 11 A Al 4 3, 2001



Acrylic #1979 Axg 2 UF/ROFAHY A4 155

100

80

60

40

20

COD removal efficiency, [%]

0 T T T T
0 20000 40000 60000 80000

ppm

Fig. 4. Chemical pretreatment using CaO.

COD [ppm]

200

o— e —

i
o Ca08 FF =i 2 FERiF

Fig. b. COD of each pretreatment step.

QST dolols FEAY mE AgUe AT
oG 27 quel de AR A, delds o
= E] i = ¥

of Ride GuFY FRE ARz ARE B
1}

4.1 dxel 3

CODAAZ 915 WADF4 F CaO $HTHIA
o CODAZl &S o 11%¢ W& @e vehial
ChFig. 4. ¥ 29e FoX B4S H25 1909
Ca09 %= 10000 ppmoZ 2H3sE}. CaOF of
agdsol FYT A% pHrt 12 oo F 97
RRAAS pH 82 Uehol Bolels FTAY ©
w3 4% GHy 2Ee) Al PG
2 FaE4el Aage ol & 5 Ak Fig 5= 4

0.20

0.15

0.10

o 15C Yz: 0.04205X + 0.04889

v 250 Y= 0.0431X + 0.05873
0.05 1

=0.
o 35T Y 0.0431X + 0.06328
R?*=0.99

0.00

Deionized water permeate flux J,,, [cm/min]

0 1 2 3
Pressure difference AP, [Kg/cmz]

-
Q
(e}

. Deionized water permeate flux versus
pressure difference for ultrafiltration
hollow fiber module.

0.08

E 3,
£ o 15T Y=459"10"X
t R?=0.99
S v 25T Y=65810"
= R?=0.99
> 0061 5 35C v=974410°
2 R*=0.99
3
o=
]
T 0044
£
£
Q
a
-
i
@ 0.024
H
el
Q
N
c
(=3
‘D 0.00 T T T T . v
o 0 1 2 3 4 5 6 7

Pressure difference AP, [Kg/em?]

Fig. 7. Deionized water flux versus pressure
difference for reverse osmosis spiral
wound module.

wlel CODE 243 A%e
4g v CODFE oF 6%} 228 & & ATh

'\J

_\:
> &
=
50
2L
o
™
ok

4.2, 24 -Erm EIPN
9

E (GUF 3050)1

| Z7hal webd ¢

SR dgAo Zrtergon, ozt

F3Age ez el 4k gE 4d

=3

ool 4

A% ¥y 2E RO 14-50°1 A-&3}
2 A5 2 g9=lo] 27kl wet R =
et dgsoR Fgen, oz Puuge 4
o

7t 49 7hsd AudE B & 5 USITHFig. 7).

Membrane J. Vol. 11, No. 4, 2001



156

0.20

-

0.10 A

Permeate Flux J,, [cm/min)

o 15C Y=0038X+0.031
R*=0.99
v 25T Y 0.042X + 0.034

R?=0.99
o 35¢ Y 0.037X + 0.05
R%=0.99

T

1

2

Pressure difference AP, [kg/om?]

Fig. 8. Permeate flux versus pressure difference